CH2AHI/0L 85 & 288 1212014-11-24 15:36

MILL TEST CERTIFICATE SRl
Customer DUFERCO STEEL
[63, Jungoong-daero, Dong-gu,
L/G No. Head Office ncheon,101-712, S. Korea
P/O No. 32201411C321 N Cotlifioata No, (20141103208 - 16
# f ¢
Commodity H-BEAM [ x i T Class Cert. No.
e AGTHM AB72 G50/A092] b e L)
Specification CSA 350W ; Yt P oA L Qate of lssue 2014-11-17
g Chemlcal Composition (%) . Tenalle Test - Impact Test {V-notch)
ZiLL L Heatho. | oo o T s vl 7 el S Mo T A T o on Toe] 1205 Tvietd boistlcionparon® | vied [ava ] 1 ] 2 | o Impact?sap:;?ncsen Size)
& Length " | welght P13 e | v " [ CEY| sirength polint] Elongation b
(kg) %100 %1000~ [ x100 x1000 x100 N/mm?2 ST A% %) e
3751 0X84 3 7 N et LR N R — v 22.5 0.77
40.00 FT N025962 | 4 5720 19 19 8028 1N “g 43 1gl s - 23.0] 0.77
57%1 084 N - N G I % =733.0[ 0.77
40.00 FT P 026963 7.620 21 19 8%9-29. 7 o 11| 9 +28.5] 0.77]
57X10%84 3 T FCH0 R N7 T 25.0] 0.75
40.00 FT N 025960 | ¢ ooe 19 171:99.49: 74 "o %3] - 24.0] 0.78
5751 094 tew Fht 20 2 = 37.0[ 0.70
40.00 FT N 025768 14009 19 194087231119 K 26. 0.78
27X10X04 12 1 26.0| 0.7
40.00 FT 025769 1 op 474 1§ 1984 19 B 255 0.73
27X10X102 B : 26.5| 0.74
40.00 FT N 025958 | 5659 19 17 69 29 % 26.0] 0.74
27X10X102 : : 26.0] 0.74
Ay N025959 | (4 1od 19 21| 69,28 7 S5 074
7XI0%114 7 5 : 25.0] 0.76
%o o Fr N025750 | , 1o 19 19 69 1§ 8 268 078
57TXT0%114 9 B3l i 26.5 0.72
40.00 FT N 025057 19619 19 17 69 23%10 _ 27.0] 0.71
R b
SUB TOTAL o6 & AR
(Note) (1) Cea: (CE=C+Mn/6+Cr/5+V/5+Mo/6+Nif15+Cu/15) " (2) Gaugélength; 200 7 (3) Yield Ralio = YP/TS
C A A h WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE  © "
v . ABOVE SPEGIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER |
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